
UNIVERSITY OF WEST ATTICA

SCHOOL OF HEALTH AND CARE SCIENCES

DEPARTMENT OF BIOMEDICAL SCIENCES

MEDICAL LABORATORY SECTION

PROGRAM OF DOCTORAL STUDIES

Laboratory of Molecular Microbiology and Immunology

PhD THESIS

Molecular Epidemiology and Antimicrobial Resistance Spread of Environmental 

Escherichia coli Isolates

 «A One Health Approach»

Chrysoula E. Dioli

ATHENS-EGALEO

NOVEMBER 2024





PhD THESIS
Molecular Epidemiology and Antimicrobial Resistance Spread of Environmental Escherichia coli 

Isolates
 «A One Health Approach»

Chrysoula E. Dioli

Date of Application Acceptance by the Department Assembly: 19.12.2018
Date of Appointment of the Three-Member Advisory Committee and Topic Approval: 24.01.2019 
[...]
The Greek system places special emphasis on high-risk pathogens, including carbapenem- resistant 

gram negative bacteria, MRSA and VRE which are associated with high morbidity and mortality 

rates,  particularly  in  hospitals  settings.  Given  the  critical  situation  of  AMR,  Greece  has 

implemented the 'Procrustes'  Action Plan since 2011, primarily targeting the control of CRE in 

hospitals. [76]

Now,  Greece  is  actively  working  to  enhance  its  surveillance  systems  and  harmonize  with 

international efforts to mitigate this threat. A National Action Plan on AMR “National Action Plan 

for Combating Antimicrobial Resistance within the One Health Framework 2019-2023” [77], 

which aligns with the WHO's Global Action Plan, has been developed [54].  This plan includes 

measures to improve antibiotic stewardship, to enhance surveillance and to strengthen infection 

prevention and control [54, 61, 68, 69, 77]. 

1.8 Characteristics of E. coli 

E.  coli  is  a  Gram-negative,  non-  sporulating,  rod-  shaped,  facultatively  anaerobic  coliform 

bacterium, which belongs to the Enterobacteriaceae family. It is motile due to peritrichous flagellar 

arrangement, and very few strains are non-motile. The optimal growth of E. coli occurs at 37°C, and 

under favorable conditions, it reproduces every 20 minutes [20, 27]. 

E. coli can live on a wide variety of environments. In general, it cycles between two major habitats: 

a) the gastrointestinal tract of humans and other warm-blooded animals where it is a part of the 

microbiota. It synthesizes K and B complex vitamins protecting the host against colonization with 

pathogenics microbes [20].

b) environmental niches including water, wastewater, sediment, and soil, where it can live for long  

periods of time. 

36



E.  coli  is  used  the  most  accurate  indicator  of  fecal  contamination,  and  in  the  domains  of 

biotechnology and microbiology, it is the most widely studied prokaryotic model organism [20, 27, 

40].

Although, more  E. coli  strains are harmless, certain strains are pathogenic causing intestinal or 

extraintestinal  infections,  depending on the  array of  virulence factors  that  they harbor.  Various 

virulence factors, such as fimbrial and afimbrial adhesins, capsules, toxins (including exotoxins, 

hemolysins, and enterotoxins), and iron uptake systems, contribute to the pathogenicity of certain 

strains. [20].

The intestinal  pathogenic  E. coli  (IPEC) strains  are  also linked to  a  number of  extra-intestinal 

diseases and are the most prevalent cause of cholecystitis,  bacteremia, cholangitis, urinary tract  

infections (UTIs), traveler's diarrhea, and septicemia as well as neonatal meningitis [20].

1.9 E. coli as an indicator of AMR in the environment

E. coli serves as a valuable indicator of AMR in the environment, given its ubiquitous widespread 

presence across various ecosystems, including the intestinal microbiota of mammals and birds [20, 

27, 40]. Its ability to adapt genetically and its frequent exposure to antimicrobial agents make it a 

reliable marker for tracking AMR trends [40, 78]. Monitoring  E. coli  in environmental samples 

enables the assessment of resistance spread and dynamics, providing insights into the impact of 

antimicrobial use in both human and animal populations. This insight is instrumental in developing 

and refining policies to curb AMR spread [40, 78]. 

1.10 The One Health paradigm for AMR: extended-spectrum cephalosporin and 

carbapenem - resistant E. coli 

While  E. coli  is  intrinsically  susceptible  to  nearly all  clinically  important  antimicrobial  agents, 

multidrug- resistant strains are frequently detected in both clinical and environmental samples. This 

is  due  to  its  remarkable  ability  to  acquire  resistance  genes,  primarily  through  horizontal  gene 

transfer [27, 40]

The rise of multidrug resistance in  E. coli  has become a significant concern in both human and 

veterinary medicine globally. The most concerning resistance mechanisms in  E. coli  involve the 

acquisition of plasmid- borne genes that produce [27, 40]:

37



 Extended-spectrum β-lactamases (ESBLs) and AmpC enzymes confer resistance to a wide 

range  of  β-lactam antibiotics,  including  penicillins,  broad  spectrum cephalosporins,  and 

aztreonam 

 Carbapenemases causing resistance to carbapenems, 

 Plasmid-mediated quinolone resistance (PMQR) genes, leading to resistance to quinolones 

(including fluoroquinolones)

 Plasmid- mediated genes that confer resistance to colistin.

As mentioned before, infections caused by E. coli isolates producing ESBL and AmpC (referred to 

as  extended-spectrum  cephalosporin-  resistant  or  ESC-EC)  present  a  significant  burden  on 

healthcare  systems.  Furthermore,  intestinal  colonization  by  ESC-EC  and  its  association  with 

community-acquired multidrug- resistant (MDR) infections is a significant concern [40, 78]. Also, 

an  increasing  prevalence  of  ESBLs  and  AmpC  genes  has  been  observed  in  the  human  gut 

microbiota,  affecting  both  healthy  individuals  and  those  with  infections.  Alongside  this  rising 

incidence in humans, ESC-EC are increasingly reported in livestock (Figures 1.10a, b and 1.15a, 

c),  food  products  (Figures  1.15b,  d),  aquatic  environments  (Figure  1.16),  and  even  wildlife 

(Figure 1.17) [40, 78, 79]. The most widely reported cephalosporinases in E. coli from humans are 

CTX-M-1,  followed  by  CTX-M-15,  CTX-M-14,  and  CMY-2  [27,  40,  78,  79].  According  to 

epidemiological data from EFSA and other studies, blaCTX-M-1 and blaCTX-M-15 are the most 

prevalent ESBL genes found in both livestock and wild animals, while the most widespread AmpC- 

encoding gene is blaCMY-2. Additionally, blaCTX-M-15 is also predominant in aquatic ecosystems 

[78, 79].

In addition to extended-spectrum cephalosporin- resistant E. coli (ESC-EC), the rising prevalence of 

carbapenemase-  producing  E.  coli  (CP-EC)  strains  poses  a  significant  concern.  Research  has 

confirmed the  presence  of  CP-EC in  food-  producing  animals,  animal-  derived  food  products, 

companion animals, and aquatic environments [40, 61, 63, 78, 79]. Among CP-EC, the blaOXA-

181 gene is the most frequently identified carbapenemase gene, followed by blaNDM-5 [63, 80, 

81].  While  blaOXA-181  is  predominantly  associated  with  human  infections,  it  has  also  been 

detected  in  various  environmental  sources  such as  seawater  and hospital  sewage.  Additionally, 

blaOXA-48-like variants, including blaOXA-204 and blaOXA-244, have been found in river water, 

estuaries, and alarmingly, in drinking water [63, 80, 81]. 

The blaNDM-5 gene, the second most common carbapenemase gene in CP-EC, has been isolated 

from  companion  and  food-producing  animals  [63,  80, 81].  Notably,  blaNDM-5  is  the  most 

frequently  reported  carbapenemase  gene  in  CP-EC  among  humans  in  Europe  [61,  82].  Also, 

38



blaNDM genes have been detected in E. coli  isolated from municipal and hospital sewage, rivers, 

and, more worryingly, drinking water [80, 81]

CP-producing Enterobacterales have been identified not only in EU monitoring programs [61, 82, 

83, 84, 85] but also in companion animals [81], food-producing animals, and their derived products 

such  as  meat,  seafood,  and  vegetables  [80,  81,  83,  86,  87,  88,  89].  The  amplification  of 

carbapenemase- producing  E. coli  in foods, which are considered a significant reservoir of these 

bacteria for humans, is highly undesirable. The global spread of ESC-EC and CP-EC underscores 

the urgent need for comprehensive surveillance and targeted intervention strategies to mitigate this 

escalating public health threat [83, 84, 86, 88, 89].  The increasing prevalence of these resistant 

bacteria  across  diverse  environments  and  hosts  highlights  the  complexity  of  controlling  their 

dissemination [88, 89, 90]. Ongoing efforts to develop scientifically-based intervention measures 

are crucial to addressing this growing public health issue [40, 62, 80, 86, 90].

a)

39



b)

c)

40



d)

Figure 1.15 E. coli isolates harboring (a) ESBL- encoding genes in animals, (b) ESBL- encoding genes in 
retail meat, (c) AmpC- encoding genes and AmpC- chromosomal point mutations in animals and (d) 

AmpC- encoding genes and AmpC- chromosomal point mutations in retail meat. EFSA 2024 [63]

41



Figure 1.16 Global distribution of positive detection of ESBL and/or carbapenemase genes in aquatic 
environments such as rivers, lakes and ground water [89].

42



Figure 1.17 Map of Europe showing the animal host and cephalosporinases subtypes [90]

43



Chapter 2

Experimental Part

Material & Methods

44



Objective 

This  doctoral  dissertation was conducted as  part  of  the  One Health  approach.  Specifically,  the 

primary purpose of this dissertation was to assess the antimicrobial resistance patterns, the genes 

related to specific resistant phenotypes, and molecular genotypes by means of phylogenetic groups 

of E. coli isolates circulating both in environmental habitats (including sewage and receiving water 

bodies) and clinical settings. 

Another  key  objective  of  this  dissertation  was  the  epidemiological  correlation  of  genotypes 

circulating in different environmental settings with those predominant in hospitals, as well as the 

correlation between genotypes and resistance profiles. 

Finally,  a subset of the isolated strains that met specific criteria underwent plasmid sequencing 

using modern sequencing techniques  to  reveal  molecular  mechanisms,  such as  the  presence  of 

mobile elements (integrons, transposons), related to the spread of antimicrobial resistance in these 

environments.

Ethics Statement

This  study  has  received  approval  from  the  Bioethics  and  Research  Ethics  Committee  of  the 

University of West Attica (Reference Number: 33114/13-04-2021).

45



2.1 Sampling locations and collected samples

Sampling locations and collection procedures were strategically chosen to capture the distribution 

of environmental AMR in Livadeia city (the capital of the regional unit) of the Boeotia regional  

district, Greece. This region was chosen due to its intensive agricultural and farming activities, and 

it is crossed by two rivers: the Erkyna River on the northern side of the city and the Boeotian River  

on the southeast side of the city. The area also hosts a WWTP and a general prefectural hospital  

which performs a semi-treatment on the HWW. The hospital provides a wide range of services to 

approximately 60,000 people annually, including emergency and outpatient care, and has clinics for 

nephrology,  pathology,  cardiology,  surgery,  orthopedics  and  obstetrics–gynecology.  After 

preliminary sedimentation, the hospital sewage is discharged into the regional WWTP. The WWTP 

receives urban and HWW, with an average daily volume of 5500 m3/day at the entrance and an 

average  hourly  flow  of  400  m3/h.  It  performs  primary  treatment,  including  screening,  grit 

collection, grease trap, oxidation ditch and primary sedimentation, as well as biological treatment 

that  includes  nitrogen  and  phosphorus  removal,  secondary  sedimentation,  chlorination,  sludge 

thickening and dewatering [15]. The secondary treated effluents are disposed of in the Erkyna river, 

and are used for the restricted irrigation of cropland during the irrigation season. The Erkyna river is 

directly influenced by the WWTP discharges and indirectly by the hospital sewage. The Erkyna 

river flows into the Boeotian Kifissos river at a point approximately 6 km away from the WWTP. 

Both rivers are used for irrigation purposes, with one irrigation project covering 16,000 acres of the  

studied area [91]. 

During the period of summer 2019 to spring 2021, six sequential sampling events were conducted 

in  Livadeia  city,  Boeotia  regional  district.  A total  of  four  samples  per  sampling  period  were 

collected, including (a) semi-treated HWW from a septic tank outside the hospital, (b) wastewater at 

the outlet of the regional WWTP, (c) river water samples from the Erkyna river adjacent to the 

WWTP (RWS1) and (d) river water samples from the Boeotian Kifissos river at the junction with  

the Erkyna river (RWS2), located 6 km downstream from the WWTP (Figure 2.1). A total of twelve 

river water samples (six from RWS1 and six from RWS2), six wastewater samples and six HWW 

samples were collected and analyzed. All of the samples were collected in sterile dark bottles (500 

mL volume), were placed on ice and analyzed within 12 h post-collection. In addition, clinical 

isolates  were  collected  from  clinical  specimens  such  as  urine,  blood  and  tissue  from  the 

microbiological laboratory of the hospital during the whole study period.

46



Figure 2.1 The map depicts the sampling locations and their relationships. 

[The  abbreviations  used  in  the  map  are  as  follows:  HWW,  hospital  wastewater;  WWTP,  wastewater 
treatment plant; RWS1, river water site 1 (located 100m downstream from the WWTP discharge site);  
RWS2, river water site 2 (located 6 km downstream from the WWTP discharge site].

47



2.2 Isolation of environmental E. coli strains

Materials and equipment

 Culture Media: Chromogenic Coliform Agar, CCA (CHROMagar™ CCA, EF342)

 Cellulose ester membrane (Whatman® ME 25/21 ST)

 Antibiotics: Ampicillin Sodium for Injection 1 Gram (AUROMEDICS, NDC 55150-0113-10)

 Multiple vacuum filtration device (Whatman®, AS310/3, WHA10445835)

Method

E. coli isolation and identification were conducted using a standard membrane filtration technique 

[ISO 9308.01-1: 2017, 92] for all river and wastewater samples. The procedure involved filtering 

multiple volumes (river water: 100 mL, 10 mL, 1 mL, wastewater: 10 mL, 1 mL, 0.1 mL) of each  

sample using a vacuum filtration device and a mixed cellulose ester membrane with a diameter of 

47 mm and pore size of 0.45  μm (Whatman® ME 25/21 ST). The membrane filters were then 

placed  sterile  petri  dishes  with  Chromogenic  Coliform  medium  (CCA)  with  and  without  an 

antibiotic (CCA with 100 μg/mL ampicillin, CCA/AMP). In both culture media with and without 

AMP, all colonies showing positive β-d-galactosidase and β-d-glucuronidase reactions (dark blue to 

violet) were counted as E. coli. The CCA/AMP was used for the estimation and collection of the β-

lactam-resistant isolates, while CCA without AMP was used for the enumeration and isolation of all 

E. coli isolates (e.g., sensitive and resistant to all antibiotics). 

All suspected E. coli (dark blue to violet) colonies which were isolated from CCA and CCA/AMP 

were  subcultured  on  Mac Conkey No3 agar,  a  selective  and differential  culture  medium.  Mac 

Conkey No3 is designed to selectively isolate only Gram-negative bacteria and differentiate them 

based on lactose fermentation.  The pink /red metallic  sheen appearance of  E. coli  colonies  on 

MacConkey agar No3 agar was used to identify their features [92]. 

In  cases  of  doubt  concerning  the  E.  coli  colonies,  additional  biochemical  and  molecular 

identification tests were applied. For biochemical testing, all isolated colonies were maintained on a  

nutrient agar [92]. 

48



2.3 Biochemical identification of environmental E. coli strains

Materials 

 MacConkey Agar No.3 (Neogen® Culture Media, NCM0174B)

 Nutrient Agar (Neogen® Culture Media, NCM0033A)

 Peptone Water/ Tryptone Water (Condalab, Cat. 1403)

 Kovac’s Reagent (Liofilchem, 80271)

 Simmons Citrate Agar (Neogen® Culture Media, NCM0168A)

Methods 

E. coli colonies on MacConkey agar No3 agar with pink /red metallic sheen appearance subcultered 

on  Nutrient  agar  and  after  overnight  incubation  at  37oC,  they  were  subjected  to  indole  and 